



THE SOUTH INDIA TEXTILE RESEARCH ASSOCIATION

CENTRE OF EXCELLENCE FOR MEDICAL TEXTILES

Physical, Chemical & Biological Testing Laboratories

(ISO/IEC 17025 NABL ACCREDITED)

13/37, Avinashi Road, Aerodrome Post, Coimbatore - 641 014, INDIA



TC-6944

UNIQUE CERTIFICATE CODE (UCC)
For Personal Protection Equipment (PPE) Body Coverall
for COVID -19

This Certificate Code is issued to

M/s J.J.Fabtex Private Limited

with registered address as,

A-87, Sector 63, G.B.Nagar
Noida, Uttar Pradesh, Pincode : 201301,
Contact No(s) : 9899563331
Email : mayank@jjfabtex.com

against their **Coverall Body Suit test sample** with Sample No. **P2006330** submitted to us on 01-06-2020 04:22:23 PM and tested on 03-06-2020 10:16:39 AM. The sample has **passed** the **Synthetic Blood Penetration Test** conducted as per **ASTM F 1670/F 1670M-08(2014)**, and conforms to the technical requirement of Ministry of Health & Family Welfare guidelines dated 02.03.2020. The test results are annexed to this certificate at page Nos. 2 to 3.

The sample's UCC code is:

S-NW-CA200603P6330-A3B5

which is valid upto 03-12-2020.

The affidavit furnished by the applicant in relation to their sample is annexed alongwith as Annexure 2 to this certificate.

This Certificate is based on the sample submitted by the applicant. No other test/verification has been conducted by SITRA other than results in the test report. The procurement agency is advised to conduct prior, due diligence as per their procurement policy, including periodical sample tests during the course of supply of the materials.

-sd-

Authorised Signatory

This is a soft copy of the Certificate which has a total of 8 pages. The original Certificate shall have a hologram and carry the authorised signatory's signature and official seal on all the pages.



THE SOUTH INDIA TEXTILE RESEARCH ASSOCIATION

CENTRE OF EXCELLENCE FOR MEDICAL TEXTILES

Physical, Chemical & Biological Testing Laboratories

(ISO/IEC 17025 NABL ACCREDITED)

13/37, Avinashi Road, Aerodrome Post, Coimbatore - 641 014, INDIA



TC-6944

CoE - PHYSICAL LABORATORY

XXVII / P / E / 8984 / 20

ULR: TC694420600004769F

To

J.J.Fabtex Private Limited

A-87, Sector 63

G.B.Nagar

Noida, Uttar Pradesh, India

Pincode : 201301

Contact No(s) : 9899563331

Email : mayank@jjfabtex.com

Inward / Report No : P2006330

UCC Code : S-NW-CA200603P6330-A3B5

Inward Date : 01-06-2020

Report Date : 03-06-2020

Dear Sir / Madam,

This has reference to the sample(s) submitted by you for testing vide your letter reference no : **01.06.2020**.

The results pertaining to your sample(s) are enclosed herewith.

DT-1.06.2020 Rs-6549/-

Encl : Bill

This is a computer generated report, hence does not require signature.

IMPORTANT

This report is strictly CONFIDENTIAL. Its use for publicity, arbitration or as evidence legal disputes is forbidden. Reference of sample(s) given by the party. The above results are related to the samples tested. The report shall not be reproduced except in full, without the written approval of the laboratory.



THE SOUTH INDIA TEXTILE RESEARCH ASSOCIATION

CENTRE OF EXCELLENCE FOR MEDICAL TEXTILES

Physical, Chemical & Biological Testing Laboratories

(ISO/IEC 17025 NABL ACCREDITED)

13/37, Avinashi Road, Aerodrome Post, Coimbatore - 641 014, INDIA



J.J.Fabtex Private Limited, Ref : 01.06.2020

ULR: TC694420600004769F

(Sample Tested at : R.H.65% +/- 2% and Temp. 21 Degree C +/- 1 Degree C)

Synthetic Blood Penetration Test ASTM F 1670/F 1670M-08(2014)	P2006330-1 Described by the Customer : Body suite & Shoe cover 90 GSM Coverall Taped Non-woven fabric - laminated
Result at Fabric Portion	Pass
Result at Seam Portion	Pass

This UCC has been issued with reference to MoT letter no F. No 8/4/2020 –R and D dated 06-04-2020.

Note: COVID 19 Warning - The above report pertains only to the sample submitted by the customer and the samples are not drawn by SITRA. These results need not be indicative of the results of bulk lots of the articles under consideration. The onus of maintaining the Traceability between the sample submitted for testing and the bulk lot supplied lies with the customer / supplier. Samples may be drawn from the bulk lots by neutral organisations and the same shall be tested to ensure their compliance with the respective quality requirements.

- End of Report -